
The Study on Restructuring of Water Supply System             Volume 4. Data Report 
of Tashkent City in the Republic of Uzbekistan                            March 2006 
 

A-1-23 

Chlorinator 

Prechlorination Intermediate- 
chlorination 

Post- 
chlorination 

  (2) 15th October- Designing and Planning of Water Supply Systems (Part.2) 

 

4) Disinfections/ Chlorination 
Injection of chlorine to water is conducted to disinfect bacteria and virus in water, and 
to prevent luxuriousness of algae. Liquid chlorine (contained one ton cylinder or 50kg 
cylinder), sodium hypochlorite (liquid) or calcium hypochlorite (solid) are used to 
disinfect. 
Generally, because liquid chlorine is the least cost, it is usually used in large scale 
WTPs. However large scale fans and neutralization facilities for leaked chlorine since it 
is very dangerous for environment if it leaks. Sodium hypochlorite is frequently used 
for disinfection because of relative safety, however it cannot be stored for long time due 
to volatility of gas chlorine. It is usually brought in WTPs by tank trucks, but it is 
recently made by electrical resolution of salt water. However this method is said to be 
difficult operating because of the short life of its electrode. 
Solid of calcium hypochlorite is only used to disinfect for small scale WTP.       

 
The disinfection is conducted as pre-chlorination injected at inflow point of rapid mixer, 
intermediate-chlorination injected at outflow point of sedimentation basin and 
post-chlorination injected at outflow point of rapid filter.  
The post-chlorination is essential to disinfect for distribution water and the 
pre-chlorination is conducted to prevent generation of argue in treatment basins. The 
intermediate-chlorination is conducted to prevent generation of argue in filters, and 
injection point is after sedimentation. Generation of trihalomethane can be deterred due 
to removal of organic materials in sedimentation basin, which generates trihalomethane 
to be combined with chlorine.                

 
 
 

 
 

Fig.2-20 Chlorination Points 
 

Sedimentation 

Basin 

Rapid Filter Treated Water 
Tank 



The Study on Restructuring of Water Supply System             Volume 4. Data Report 
of Tashkent City in the Republic of Uzbekistan                            March 2006 
 

A-1-24 

5) Sludge Treatment Plant 
Settled sludge in sedimentation basin and washed water for filters is discharged from 
WTPs. The drainage water is sometimes returned in the water bodies, which raw water 
of WTPs is withdrawn from, and if the muddiness of drainage water affects to water 
usage in down stream, muddiness of drainage water needs to be conducted the sludge 
treatment.  
The treatment includes sludge thickening for sludge withdrawn from sedimentation 
basin, separation of settled sludge and supernatant for washed water from rapid filters, 
and        dewatering of thickened sludge as shown in Table 2-21. In Japan, WTPs 
capacity of over 10,000m3/day needs to install sludge treatment facilities. 

 

Fig.2-21 Flow Sheet of Sludge Treatment Plant 
 

A sample of sludge treatment amount and capacity of facilities are calculated as 
following: 
Yearly average of treatment quantity; 100,000m3/day 

Average turbidity; 20mg/L、  
Average injection rate of alum (Al2(SO4)3); 20mg/L 

Solid generation amount; 100,000m3/dｘ（20g/m3＋20×0.105g/m3＝22g/m3）＝

2,200kg/day 
The Inlet solid is removed 95% in sedimentation basin and density of settled sludge is 
1%. 

Withdrawn sludge amount ; 2,200kg/dｘ0.95/0.01/1000＝209m3/day 
The filtration speed of filters is 200m/d and the washing, water quantity is 4m3/filter m2, 
is conducted one time a day. 

Filter area; 100,000m3/d /200m/d＝500m2、 
Washing water quantity; 500m2x4m3/m2＝2,000m3/d 

Sedimentation
Basin

Rapid Filter

Sludge
Thickener

Washed
water

Sludge
Drying Bed

Sludge
Cake

Supernatant/
dewatered water

Supernatant

Return



The Study on Restructuring of Water Supply System             Volume 4. Data Report 
of Tashkent City in the Republic of Uzbekistan                            March 2006 
 

A-1-25 

SS (Suspended Solid) concentration; 2,200kg/d x (1-0.95)/2,000m3/d＝55mg/L 
Thickened sludge density is 3%.   

Thickened sludge quantity to be dried in the sludge drying bed; 2,200kg/d/0.03/1000＝
73.3m3/d 

Reuse water quantity contained drainage water; 2,000+209-73.3＝2,136m3/d, it is 
equivalent to 2% of raw water. 
Treatment ability of sludge drying beds is around 20 to 100 kg solid/m2/year. 

Necessary area of drying bed; 2,200kg/d x 365d/year /20 to 100 kg/m2/year＝8,000 to 
40,000m2. 
Since the area for sludge drying bed is large and much manpower is necessary to fill in 
beds, laying sand and carrying out of dried sludge cake, mechanical dewatering 
equipment is frequently introduced. 

Water contents of dried sludge cake is assumed 80％. 
Annual total amount of dried sludge cake; 2,200kg/d /0.2/1,000ｘ 365d/year＝
4,015ton/year 
If sludge treatment is implemented, many facilities and much manpower will be 
necessary and much sludge cake will be generated. 

 

(4) Water Distribution Facilities 
  1) Flow Pattern of Distribution Water 

Distribution System is the facility to distribute treated water in WTP to 
consumers in the city. Water demand of consumers decreases is in nighttime and 
increases in morning and evening, therefore distribution water flow pattern is 
commonly shown as Fig 2-22.    

Figure 2-23 shows difference of hourly factor (rates of maximum/ average hourly 
distribution quantity) followed to difference of daily distribution quantities in Japanese 
City.  
Since Japanese water demand in big cities is around 500L/capita, daily water 
distribution quantity of 1,000,000m3/day is equivalent to 2,000,000 population of city. 
As the figure, hourly factor is 1.4 to 1.5 in the biggest city.  
 
  



The Study on Restructuring of Water Supply System             Volume 4. Data Report 
of Tashkent City in the Republic of Uzbekistan                            March 2006 
 

A-1-26 

Fig. 2-22 Flow Pattern of Distribution Water 

 

2) Flow Pattern of Distribution Water in Tashkent City 
The real measured data of distribution quantity in Tashkent City in end of August in 
1999 is shown in Fig 2-24 (1). The fluctuation in Tashkent City was very small. It 
provably means huge leakage in housings and buildings, and increase of the leakage and 
water consumption at upper stories of apartments because of increased water pressure in 
the nighttime.   Fig2-24 (2) shows measured records of water quantity and pressure. 
As shown the figure, the hourly flow was almost flat, however the pressure sharply 
increases in midnight. 
It is very strange, because when water flow is almost flat, water pressure should be flat. 
In this case, the hydraulic situation of pipeline network should be as Fig. 2-25.  

Fig.2-23 Relation of Hourly Factor and Distribution Quantity 

Hourly 
Factor 

Distribution Quantity (m3/day) 

0

10

20

30

40
50

60

70

80
90

100

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

Time(hr)

F
lo

w
 （

1
0

3
m

3 /
h
r）

Average Flow



The Study on Restructuring of Water Supply System             Volume 4. Data Report 
of Tashkent City in the Republic of Uzbekistan                            March 2006 
 

A-1-27 

  
Topologically, ground gradient of length around 5km from kadriya WTP is gentle and 
that of from 5km to 10km is relatively steep. Distribution pipes should be full water, 
however it may not be full because of less water distribution water quantity than flow 

0

20

40

60

80

100

120

140

1 3 5 7 9 11 13 15 17 19 21 23

Hr

D
is

tri
bu

tio
n 

Q
ua

nt
ity

10
00

m
3 /h

r

Distribution Quantity

Water Pressure in the city
1.0

2.5

1.5

2.0

W
at

er
 P

re
ss

u
re

kg
/
cm

2

Fig.2-24 (2) Water Distribution Flow and Pressure in Tashkent City 

 
Figure S 2.3.6.1   Flow Pattern of Distribution

0

20000

40000

60000

80000

100000

120000
